SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B
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Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.4552 MHz 16.68 dam ML L 836.874E MHz 16.03 dam
TL 1 835.95734 MHz 10.52 dBm Oce Bw 1.088111688 MHz T1 L 835.95734 MHz 9.27 dBm Oce Bw 1.086111688 MHz
T2 1 937.04545 MHz 10.42 dam T2 1 837.04545 MHZ 9.05 dam
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o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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ML f 835.7987 MHz 17.89 dam ML L 37,0295 MHz 16.81 dam
T1 1 §35.13936 MHz 12.34 dBm Oce Bw 2.715284715 MHz T1 L £35.13936 MHz 10.60 dBm Oce Bw 2.721278721 MHz
T2 1 837.85465 MHz 12.02 dem T2 1 837.86064 MHZ 10.74 dam
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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pectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.82 MHz 16.72 dBm ML B37.819 MHz 15.63 dam
T 1 834.25225 MHz 11.61 dBm Oce Bw 4,485514456 MHz TL L 834.26224 MHz 9.61 dBm Oce Bw 4,475524476 MHz
T2 1 838.73776 MHz 10.54 dam T2 1 838.73776 MHz 9.77 dam
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Middle Channel / 10MHz / 16QAM
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Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
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ML f 833.203 MHz 15.91 dam ML £36.02 MHz 14,39 dam
T 1 829.7857 MHz 11.31 dBm Oce Bw 13.426573427 MHz TL L £29.7567 MHz 10.69 dBm Oce Bw 13.426573427 MHz
T2 1 843.2133 MHz 10.82 dem T2 1 843.1833 MHz 9.37 dam
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(CH26790) High Channel / 15MHz / QPSK

(CH26790) High Channel / 15MHz / 16QAM

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum x| Spectrum 7
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,99600 MHz -46.84 dem -33.84 db 547.000 MHZ 849,000 MHZ 100,000 kA2 a;?mg iz 51.50 dbm _E,WI
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Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,99600 MHz -33.81 dém -20.51 d& 847.000 MHZ 849.000 MAz 100.000 kHz 847.83017 MHz 12.99 dBm -16.01 dB
823.000 Mrz | 824,000 Mhz 20.000 kHz 823,35950 MHz -29.51 dém -16.51 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -30.53 dBm -17.53 dB
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LTE Band 26 / 1.4MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =il s um

Ref Level 23.00 dém  Offset 14.00 d& Mode Auto Sweep Ref Level 23.00 d&m  Offset 14.00 d& Mode Auto Sweep
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz §23.000 MHz 100.000 kHz £22,99600 MHz -47.02 dBm -34.02 d& §47.000 MHz 849.000 MHz 100.000 kHz §46,75325 MHz 20.80 dém -9.20 dB
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -21.51 dém -8.51 dB 349,000 MH= 850,000 MHz 20.000 kHz 849.00050 MHz 20.89 dbm 7.99 dB
824.000 MHz £26.000 MHz 100.000 kHz 824,24675 MHz 20.04 dBm -9.06 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -47.84 dBm -34.84 dB
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Date: 6.JAN
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Spectru u%,:' Spectrum
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@1 AvgPwr (@1 avgPwr
20 dbieitFhack 5 | SPURIGIECHBEKA®S Ty
Line _§PURIOUS_| INE_ABS PASS Line _§PURIDUS_|LINE_ABS PABS
10 dem protnalipime, 10 cprft \
0 dem / \ i dﬂn'( :
| I |
-10 dam I \ -10 dpm !
| SPURIOUS_LINE ABS_ ' \
-20 dem l \ 20 dBm
30 dem ¥ Snfiem
40 dem M’/ W -40 dBm g
50 dam: — et -S0 dBm BN
R B B
-0 dem -60 dem
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.96404 MHz -36.99 dém -23.99 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz aﬁﬁ MAz 12.62 dBm -1?WI
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -29.66 dém -16.66 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -30.30 dBm -17.30 dB
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LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
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815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -48.19 dém -35.19 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz Eﬁﬁ MAz 19.91 dbm -mwl
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -22.18 dém -9.15 db 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -21.56 dBm -5.56 dB
£824.000 MHz 826,000 MHz 100,000 kHz 824,26673 MHz 19.75 dBm -10.25 dB B50.000 MHz B80.000 MHz 100000 kHz BE0.00500 Mz T T
S
T
I - i [ o
Date: &.JAN 01z Date 6.JAN.2025 01:55:24

Lowest Band Edge / Full RB
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524.000 MHz 826,000 MHz 100,000 kHz 824,89211 MHz 11.73 dém -18.27 dB B50.000 MHz 560000 Mz 150.000 ke 55005434 Miie oo o Y

Y
) i )

1.2025

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001

Page Number 1 A71 of A143



SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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ectrum me| s um 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
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E15.000 MAz 923,000 MHz 100,000 kHz 921,77323 MAz -44.53 dem -31.53 de 546,000 MHZ 849,000 MHZ 100,000 kA2 848.77373 MhZ 21,70 dbm 8.01 08
523,000 MHz £24.000 MHz 30.000 kiz 923,99550 MHz -17.44 dBm 444 dB 849,000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -17.12 dBm -4.12 dB
824.000 MHz £27.000 MHz 100.000 kHz §24.25025 MHz 21.91 dBm -8.09 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -45.17 dbm -32.17 dB
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Il - i [ o
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spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
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__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,71626 MAz -36.53 dem -23.53 dB 546,000 MHZ 849,000 MHZ 100,000 kA2 84631618 MOz 576 dbm —20.21 0B
523,000 MHz £24.000 MHz 30.000 kiz 923.99950 MHz -32.98 dém -19.98 8 849,000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -31.10 dBm -18.10 dB
824.000 MHz £27.000 MHz 100.000 kHz 825.29620 MHz 9.86 dBm ~20.14 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,49451 MHz -36.70 dbm -23.70 dB
T
Il 1 P
Date: .JAN.2025

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001

Page Number 1 A72 of A143




SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26

/ 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SGL Count 300/300 SGL Count 300/300
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /\ 20 ghine [ S
10 dBm ‘l | 10 dBm: { t
0 o8 L\ 0 dem - l
-10 d8m -10 dBm J
SPURIOUS_LINE_ABS /
“20 dem * -20 dBm \
-20 dBm f \I\;\‘ -30 dBm N’l
/ w1
osom ANVAWA| AVADA
/n\,,-.r*‘"""/l \ I‘\.A...-.._/‘\‘
-50 dam — -50 dem L
el \“*-,__
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,96404 MHz -43.04 dBm -30.64 d8 946.000 MHz 849.000 MHz 100.000 kHz 848.75874 MHz 20.57 dBm -5.43 d&
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -18.14 dBm -5.14 dB 349,000 MH= 850.000 MHz 30,000 kHz 240,00050 MHz -17.94 dBm ~4.94 dp
824.000 MHz 827,000 MHz 100.000 kHz 924,22328 MHz 20.54 dBm -0.46 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -44.41 dBm -31.41 dB
S
T
il A il 1 [ ]
Date: &.JAN 08 Date: 6.JAN.2025 09:47:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dBm - 5 1
o dd (rl dem I
-10 dem - \ -10 dBm -
SPURIOUS_LINE_ABS ’ |
-20 dem I 20 dBm l‘
-30 dem ) -30 dem i
-40 dem = ] W/‘ 40 dBm ———
e LNanr Ve \
-50 dBm p— -50 dBm b
B B —1
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_||[['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,58042 MRz -36.36 dBm -23.36 06 846.000 MHZ 849,000 MHZ 100 000 kHz 846 28621 MHZ 510 cbm ~20.50 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59550 MHz -33.68 dém -20.65 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -33.42 dBm -20.42 dB
£24.000 MHz 527000 Mtz 100.000 kHz 82512238 MHiz 8.91 dBm -21.09 d& 850.000 MHz 860.000 MHz 100.000 kHz 85023477 MHz -36.52 dBm -23.92 dB
Y
i 1 P
Date: G.JAN.2025 02

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001

Page Number : A73 of A143




SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS NE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P ,.’\ 20 dhine s
10 dém ‘! ‘l 10 dBm ’ T
ode | | 0 dem J
-10 dBm \- -10 dBm
SPURIOUS_LINE_ABS L ﬂ
20 dem t 20 dim j
-30 dBm - ‘\m -30 dem w \
40 dem / A, "f\v/"\ M \
I} "l _,fJ \\ I n
-50 dem - - Y
— = =] S0 dem e -
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  alimit Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 821,77323 MHz -45.92 dBm -32.92 d& 846.000 MHz §49.000 MHz 100.000 kHz §48.79171 MHz 19.96 dBm -10.04 d&
523,000 MHz £24.000 MHz 30.000 kiz 823,99550 MHz -19.48 dém “6.43.d8 849,000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -20.52 dBm -7.52 db
824.000 MHz £27.000 MHz 100.000 kHz §24.21420 MHz 19.60 dEm ~10.20 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -45.99 dbm -32.99 dB
S
T
Il - i 1 o
Date: &.JAN 02:01:12 Date: 6.JAN.2025 o 16
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dB 10 dBm
" rwwww\ J’MW
0 dB ) \ dBm: .‘
-10 dBm 10 dBm i
SPURIOUS_LINE_ABS I L
20 dem l 20 dim }
-30 dBm " -30 dem
40 dem . -40 dBm %
e P e Wy g X 1
| S
50 dam - 50 dem .
-60 dm 50 derm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,74026 MHz ~38.71 dBm 2571 dB 546,000 Mz | 849,000 Mz 100,000 kiz 846, 50700 MRz >80 dbm 2218
523,000 MHz £24.000 MHz 30.000 kiz 923,99950 MHz -33.04 dBm -20.04 8 849,000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -35.23 dBm -22.23 dB
£24.000 MHz 527.000 MHz 100.000 kHz 826.12637 MHz 8.12 dBm -21.88 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.18482 MHz -40.24 dBm -27.24 dB
T
Il 1 P

L JRH

Date: .2025  Dz2:

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001

Page Number 1 A74 of A143




SPORTON LAB.

FCC RF Test Report Report No. : FG4N1331B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

[_] ] m
ectrum = S um v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS, PAS:
20 ghilie ~FPURIOUS_LINE_ABS P ,\ 20 gbine ‘F.. s
10 dem /[ l 10.dem |‘
0dB J H 0 dem jJ &
-10 d8m ‘l‘.l -10 dBm do
SPURIOUS_LINE_ABS J I f l
-20 dem Ir lh\H‘ -20 dBm p \
30 dem u”‘ -30 dpm f| ff‘ ¢
40 derm ‘ﬂ &t An ﬁﬁaln,w | / \
) "r T eaed W ol \M“
50 dem — e 50 dem _
N —— e
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 829.0 MHz | |[Start sa4.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,89211 Mhz -45.66 dem -32.66 06 844.000 MHZ 849,000 MHZ 100,000 kHz 848 66284 MHz 2162 dbrm ~8.96 0B
£23.000 MHz 824,000 MHz 50.000 khz 823,98452 MHz -17.61 dém ~4.61d8 949.000 MHz 850,000 MHz 50.000 kHz 84902747 WMHz -18.07 dBm -5.07 d8
824.000 MHz £29.000 MHz 100.000 kHz 62435714 MHz 21.23 dem -8.67 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.10490 MHz -46.52 dbm -33.52 dB
S
T
i [ i 1 )
Date: 6.JAN.2025 02:10:21 Date: G.JAN.2025 O
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum x| Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
l,.»—«\ NP W»w.—av.«wu-\‘ (V"";M P g Nt My |
ods T H [l g zem
-10 d8m | t 10 dem
SPURIOUS_LINE_ABS J ! \
-20 dem J H|[l-20 dem \
-30 dBm )J -30 dem 1\‘
40 dem ~= -40 dem m—
PRSI E—— T ey e
250, e -50 dem
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 829.0 MHz | |[Start sa4.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz §21,22178 MRz -38.47 dem -25.47 0B 844.000 MHZ 849,000 MHZ 100,000 kHz 894.00659 MHz 275 dbm 22.25 db
£23.000 MHz 824,000 MHz 50.000 khz 82397453 MHz -30.46 dBm -17.46 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00150 MHz -31.81 dBm -18.51 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.38711 MHz 7.77 deém -22.23 d8 850.000 MHz 860.000 MHz 100.000 kHz 851.73327 MHz -39.12 dbm -26.12 dB
T
) i )

L JRH

Date:

.2025  Dz2:

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001

Page Number : A75 of A143



SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26 /

5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum k=

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 300/300

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 300/300

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHNEKARS PAES

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P F'_\ 20 dbime - =
10 dem F | 10.dem [‘
0dB ’ 5 0 dem \
-10 dBm { LL' -10 dBm. ) e
SPURIOUS_LINE_ABS 4 A‘ x
-20 dBm f k -20 dBm ’f :
-30 dBm i -30 dpm y \
-40 dem I'r i ’\f\ ﬂ A ’\&ﬁ ﬁh‘ j .
i ’J T R || e e
AP S
-50 dem: - -50 dem: —
[ g —] o
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  alimit Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,22877 MHz -45.57 dém -32.57 d& 844.000 MHz 849.000 MHz 100.000 kHz 848.68282 MHz 20.35 dBm -9.65 d&

823.000 MHz 824,000 MHz 50.000 kHz 823.98551 MHz -18.64 dBm -5.64 B 543,000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz -18.11 dBm -5.11 dB

824.000 MHz 829.000 MHz 100.000 kHz 82432218 MHz 20.69 dBm -9.31 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,82418 MHz -45.78 dbm -32.78 dB

S
Y
)i ] i [ o
Date: &.JAN 0g Date: 6

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
¥ . ' abs Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
T v MU | e L T
0 dB f T dBm:
-10 dBm ! 1 10 dBm ‘
SPURIOUS_LINE_ABS J \ !
20 dem f 20 dBm \
-30 dBm ! -30 dem 1‘
40 dBm 40 dBm
P R |
e A Sl ]
50 dg 50 dem
~I_
60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz §21,14085 MRz 41,79 dem -28.79 d 844.000 MHZ 849,000 MHZ 100,000 kA2 89403167 Mz .05 cbm —>5.05 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59550 MHz -32.70 dbm -19.70 d& 849,000 MHz 850,000 MHz 50,000 kHz 849,00749 MHz -32.39 dBm -19.39 dB
824.000 MHz £29.000 MHz 100.000 kHz 824.99650 MHz £.57 dBm -23.43 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.08492 MHz -42.02 dBm -29.02 dB
T
) i )
Date: L2025

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001

Page Number 1 A76 of A143




SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P ’_\ 20 ghine 5
10 dBm 'F 10 dBm j
0 de / \M 0 dem j \
-10 d8m - -10 dBm. -
SPURIOUS_LINE_ABS 'H |J( l
-20 dBm }l - -20 dBm j!, \
.30 dem ' -30 dgm i
40 dem f TL\A [\ F\ A% ’#ﬁ‘éﬁk@_ f\f\ l‘(( \
~J ] \\o.;mw-\.ﬂ\...j N o Prowl e \M.‘
50 dem N B ST 50 dém NP —
ISR PR,
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | PoweraAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,18881 MHz -46.38 dBm -332.38 d& '844.000 MHz 849.000 MHz 100.000 kHz 848.62787 MHz 19.56 dBm -10.44 d&
823.000 MHz 524.000 MHz 50.000 kHz 823.99650 MHz -18.41 dBm -5.41d8 49,000 MHz 850,000 MHz 50,000 kHz 540,00640 MHz -18.08 dBm -5.08 dB
824.000 MHz 829.000 MHz 100.000 kHz 82434715 MHz 19.63 dém ~10.17 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.80420 MHz -46.55 dbm -33.55 dB
S
T
i e N [1 e
Date: &.JAN 0z Date: 6.JAN.2025 0] 17:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

LJRN.

Date:

2025 02:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
et ot | |[| At
0ds 1 dem
-10 dBm , ‘ 10 dBm
SPURIOUS_LINE_ABS { \ \
20 dem T 20 dem L
-30 dBm } -30 dem k
40 dBm 40 dBm
MMMWW‘] ey wqm“‘*«»
50 dBm— -50 dem ===
-60 dBm 50 derm
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 921,90110 MRz -42.04 dem -20.04 d& 844.000 MHZ 849,000 MHZ 100,000 kA2 84537113 MHZ © .04 cbm —54.06 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59650 MHz ~33.68 dbm -20.63 d& 849,000 MHz 850,000 MHz 50,000 kHz 849,04146 MHz -33.51 dBm -20.51 dB
£24.000 MHz 529.000 MHz 100.000 kHz B825.05145 MHz 5.86 dBm -24.14 dB& 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -42.63 dBm -29.63 dB
T
I 1 P

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001

Page Number 1 A77 of A143




SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ectrum

)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 300/300

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
s 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P \ 20 ghine 5 ﬂ
10 dem l 10 dBm: ( l
0 ds | 0 dem
il I
-10 dBm l‘ -10 dBm. [
SPURIOUS_LINE_ABS '\JI vﬂ\ ]J L\
-20 dém F "\ -20 dBm \
.30 dem & 4 -30 dBm
i
/ ! | I L
-40 dam am i > f'r'L -afhdemi lU ! T
'r A \/ L""\»a ] I AV e
50 dem o al S0 0B A
| B m
] =7
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -40.16 dBm -27.16 dé 839.000 MHz 849,000 MHz 100.000 kHz 548, 40555 MHz 21.25 dBm -8.75 dB
823.000 MHz 824,000 MHz 100.000 kHz 82399051 MHz -15.06 dBm -6.06 d& 949,000 MHz 850,000 MHz 100.000 kHz 849,02148 MHz -19.13 dBm -6.13 dB
824.000 MHz 834,000 MHz 100.000 kHz §24.58442 MHz 21.57 dBm -8.43 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,87413 MHz -46.39 dbm -33.39 dB
\
il A I [] o
Date: 6.JAN.2025 112 Date 6.JAN.2025 09:55:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 14.00 di Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PAES
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dém
R TN yRP| VIV TIPSR P U 0 g“W"" S R AR PSR it ]
0de \ o
| l
-10 dBm | -10 dBm.
SPURIOUS_LINE_ABS ‘ \ l
-20 dem / H 20 dBm -
-30 dBm /3u dBrm
40 derm Mj 40 dBm k\
50 dam 50 dem [
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts StE 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 818.73626 MHz -42.22 dBm -29.22 d8 839.000 MHz 849,000 MHz 100.000 kHz 541,48252 MHz 5.02 dBm -24.98 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.97552 MHz -34.75 dBm -21.75 dB 543,000 MHz 850,000 MHz 100.000 kHz 849,00540 MHz -34.99 dBm -21.90 dB
824.000 MHz 834,000 MHz 100.000 kHz 827.01199 MHz 5.25 dBm -24.75 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -43.31 dBm -30.31 dB
\
) i )

1.2025

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001

Page Number : A78 of A143



SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P \ 20 gbine 5 ﬂ
10 dem 1 \ 10 dBm: ! }
0 de ] 0 dem |
f |H I \
-10 dem 4 i -10 dBm 4
SPURIOUS_LINE_ABS ; b\ [Kl'j L
-20 deém lq ﬁ*ﬁl -20 dBm f '\
-30 dem ! b i -30 dem b
| il \ ol [
-40 dBm - By
1 o T v
M K Vo U Lw\ A o L | W e ol 1 R,».w/‘”‘ h M
. ~ e,
S0 dem T —— -50 dem p—
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts StE 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,91608 MHz -43.38 dBm -30.38 de '839.000 MHz 849.000 MHz 100.000 kHz 848,42557 MHz 20.66 dBm -9.34 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.99950 MHz -18.42 dBm -5.42 dB 949,000 MHz 850,000 MHz 100,000 kHz 540,00250 MHz -18.86 dBm -5.36 dB
824.000 MHz 834.000 MHz 100.000 kHz 824.59441 MHz 21.13 dBm -8.97 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.21475 MHz -45.32 dbm -32.32 dB
\
i e N [1 e
Date: &.JAN Date: 6.JAN.2025 O o7

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dBm 10 dBm
o ds O PR UV R NP SOV IR SEUE SR SR o AB«:_‘W»- T A s AT, st i S
-10 dem \ -40 dBm ‘
SPURIOUS_LINE_ABS 1 ]
-20 dem ( \1 20 dBm L
-30 dem -+ éu dBm
I i 'i
40 dem ra -40 dem ‘“’ﬂ-——,.__
50 dem 50 dém B
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,84416 MHz ~42.05 dém -31.05 6B 539,000 Mz | 849,000 Mz 100,000 Kiz 340 18302 Mz 00 B 26.00 B
523.000 MHz | B94.000 MHz 160.000 khz £23,599850 MHz -34.61 dBm -21.61.d8 849.000 MHz  850.000 MHz 100,000 kHz 849,01648 MHz -35.04 dBm -22.04 dB
824.000 MHz B34.000 MHz 100.000 kHz 825.33367 MHz 3.87 dBm -26.13 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.089491 MHz -44.03 dBm -31.03 dB
Y
I 1 P

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001

1 A79 of A143

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 db Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5 ﬂ
10 dém \ 10 dBm / \
0 de ‘lN 0 dem r, IL
-10 dBm t -10 dBm. 7 L
SPURIOUS_LINE_ABS f vl\q | \L
-20 dem r M\L -20 dBm - ,\
-30 dém ¥ -30 dém } Iu.
fo A n | I
-40 dBm \ U \ﬁ i -4f.dem fJJ U ) o
M L L«\m e Rl il L”M M_
TET. e 50 dem ]
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,95604 MHz -432.63 dém -30.63 d& '839.000 MHz 849.000 MHz 100.000 kHz 848,43556 MHz 19.41 dBm -10.59 d&
823.000 MHz 824,000 MHz 100.000 kHz 823.97652 MHz -15.90 dBm -6.90 dB 949,000 MHz 850,000 MHz 100,000 kHz 540,00540 MHz -20.18 dBm -7.18 dB
824.000 MHz 834.000 MHz 100.000 kHz 924.58442 MHz 20.33 dBm -9.67 db 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -48.63 dbm -35.63 dB
\
il A I [] o
Date: &.JAN Date: 6.JAN.2025 O 57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit Gheck BAES | SPURIGNE CHNEKABS PABS
Y . . Ak Line _§PURIOUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 ki
10 dBm 10 dBm
ode e A et AP ) . 0 m"& A WA s B ST ST DUV,
-10 d8m \ -0 dem \
SPURIOUS_LINE_ABS \ l
-20 dem J -20 dBm "
|
30 dBm t{ \m {30 dem Ll
-40 dem 40 dem N
U SN W -~
S AnT— -50 dBm
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts StE 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz §22,81219 MHz -45.20 dém -32.20 d& §30.000 MHz 849.000 MHz 100.000 kHz 840.62338 MHz 2.85 dbm -27.15 dB
823.000 MHz 524.000 MHz 100.000 kHz 823.98751 MHz -34.74 dBm -21.74 dB 349,000 MH= 850,000 MHz 100,000 kHz 840.01548 MHz 37,20 dBm 24,30 dB
824.000 MHz §34.000 MHz 100.000 kHz 825,25375 MHz 2.79 dBm -27.21 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -45.37 dBm -32.37 dB
T
] j >

1.2025

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001

Page Number : A80 of A143




SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1RB
ﬁ ] o
ectrum @ s um v
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack AR | SPURIMECHBEKABS_ VT 3
Line _$PURIOUS INE_ABS DA q. Line _$PURIOUS_LINE_ABS PASES |\
10 dBm ! 10 dBm “
0 dém \,.“ 0 dem \
-10 dBm " -10 derm ,"i
SPURIOUS_LINE ABS_ /J \ I \\
20 dem TJ u 20 dBm L 1
30 dem ULI\ | -30 dBm— 'ﬂ‘j
0 dam W 0| »ﬂ . Iﬂ f /
; " 7
S0 de AL J"\ LJ\"AW ﬂJ«J L/' \‘(\J’\\WJL\/ ) W I N U S .
50 dBm _ " ,
— S0 dem . vy
-60 dam -60 dem
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz ] (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 52042258 MHz -43.40 dem -30.40 d& 534,000 MHz 849,000 MHZ 100,000 kA2 T 51,53 dbm —aWI
523,000 MHz £24.000 MHz 200,000 kHz 82399151 MHz -17.46 dBm 445 d8 843.000 MHz 850.000 MHz 200.000 kHz 849,01548 MHz -17.89 dBm -4.89 db
£24.000 MHz 539.000 MHz 100.000 kHz 62486164 MHz 21.10 dem -6.90 dB 850.000 MHz 860.000 MHz 100.000 kHz 852.55245 MHz -46.89 dBm -33.89 dB
.
I - I 1 o
fater b Date: €.JAN.2025 O
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] o
Spectrum @ Spectrum v
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbieitFhack | SPURIRASCHBEKABS_ AP
Line PURIOUS INE_ABS PARS Line _$PURIOUS_LINE_ABS, PASS
10 dem 10 dBm
od TR Y, NS EARE RN DI RO OTRPeY SP § 0 At e Bttt s o
dBm f \ ¥ ]
-10 dBm ‘ -1 dem -
SPURIOUS_LINE ABS_ |
-20 dem 1 -2p dem
\ |
E Y 0 de
30 dem 7 T f m in
-40 dBm: —a JJ‘ ~40 dBem m\_
50 dem 50 dBm
50 dBm 60 dBm
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz ] (|['Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequenc: | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 818,14486 MHz -41.65 dem -28.65 d 534,000 MHz 849,000 MHZ 100,000 kA2 T T 313 dom -ZGWI
523,000 MHz £24.000 MHz 200,000 kHz 82393057 MHz -32.50 dBm -19.50 8 843.000 MHz 850.000 MHz 200.000 kHz £49,00050 MHz -32.72 dBm -19.72 dB
824.000 MHz £39.000 MHz 100.000 kHz 838.03347 MHz 3.19 dBm -26.81 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.13487 MHz -44.80 dbm -31.80 dB
.
I 1 i

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001

Page Number

1 A81 of A143



SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬁ ] o
ectrum @ s um v
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack e | SPURIMECHBEKABS_ VT »
Line _$PURIOUS INE_ABS DA Hr Line _$PURIOUS_LINE_ABS PASES |\
10 dem ‘ 10dem J 1
0 dm H 0 dem \
-10 dém l" ? -10 dem '/
SPURIOUS_LINE ABS_ '\'\ I \L
-20 dBm ; -20 dBm 1
h
-30 dem # -30 dBm
“ ] I !
| J
a0 dem Ll Jﬂ |{]| |‘ﬂ A - \E!EWL | (ﬂ ”\. ¢
i A J"\ 1 M A L,P WIS SPRPE Sy I\'mm/\-m. Mool 4 \_\,W S/ \
50 dBm—fh 50 dBm —r]
[———y O
-60 dam -60 dem
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz ] (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 520,39860 MRz -44.05 dBm -31.06 d& £34.000 Mz | 849.000 Mz 100,000 kiz E ERTEEART 2073 dbm _QWI
823.000 Mrz | 82+4.000 Mz 200.000 kiz 523 99650 Mz -17.07 dém -+07 dB 849,000 MHz | 850,000 MHz 200,000 kHz £49,02348 MHz -18.06 dBm -5.06 dB
£24.000 MHz £39.000 MHz 100.000 kHz 62481668 MHz 20.30 dem -9.70 dB 850.000 MHz 860.000 MHz 100.000 kHz 852.56244 MHz -47.35 dBm -34.35 dB
.
I - I 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 23.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 23.00 dém Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 dvgPwr
20 dbieitFhack | SPURIRASCHBEKABS_ AP
Line _$PURIOUS_} INE_ABS PARS Line _$PURIOUS_LINE_ABS, PASS
10 dBm 10 dém
0 dBm LS ILNY. S NEEYerY A 2 A - 0 def R PP \
-10 dBm: \ -1 dem |
SPURIOUS_LINE_ABS_ ‘
-20 dem Il\ -2p dem ‘
-30 dem ﬂ ]‘\ dBm \L\-.
-40 dBm J -40 dBm
ORI NS P "ﬁk
T
-50 dam 50 dem
e
-60 dém -60 dBm
-70 dBm -70 dem
Start 9150 MHz 3003 pts stop 839.0 mHz || Start 834.0 Mhiz 3003 pis Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 822,52448 MHz -43.15 dém -30.15 de §34.000 MHz §49.000 MAz 100.000 kHz 836.65984 MHz 2.30 dBm -27.70 dB
523,000 MHz £24.000 MHz 200,000 kHz 82395754 MHz -3L.76 dém -18.76 d8 §49.000 MHz 850.000 MHz 200.000 kHz 849,01149 MHz -34.79 dBm -21.79 dB
£24.000 MHz 539.000 MHz 100.000 kHz 835.78571 MHz 2.10 d3m ~27.90 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -45.14 dBm -32.14 dB
Y
)i i )

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001

Page Number

1 A82 of A143



SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬁ ] m
ectrum @ s um v
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack | SPURIHECHUEKABS ks

Line _$PURIOUS INE_ABS DA ri. Line _$PURIOUS_LINE_ABS PASES ﬂ
10 dBm ‘ 10 dém } 1
0 dém k 0 dém
-10 dBm -10 dem: f H

i
SPURIOUS_LINE_ABS_ J " ,ffN kl
-20 dBm = l\ﬁ -20 dBm 1
-30 dam ” ﬂ ﬂ’ =30 dBm n ﬁ ‘.W 4
40 dBm i I ] _agidem !
A J | 7 f /‘
50 de fi "‘J‘-’P"\lu-"w L‘) AL ,_/\.\“.-J —w"“"'\/‘_\\" \/J dW\J \\_J\.i‘/\,_“/\ Pt Ik.,/‘,.‘r’\, Pol .
-50 dem “s0 dem
v ey r— pe——
M |

-60 dam -60 dem
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz ] (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit

§15.000 MHz 923.000 MHz 100.000 kHz 52043057 MHz -45.05 dem -32.05 dB 534,000 MHZ 549,000 MAzZ 100,000 kHz E,;g‘ﬁ T 20.00 dBm _gml

523,000 MHz £24.000 MHz 200,000 kHz 82399251 MHz -15.03 dém -6.03.d8 843.000 MHz 850.000 MHz 200.000 kHz 840,01449 MHz -18.26 dBm -5.26 db

824.000 MHz 939,000 MHz 100.000 kHz 824.83167 MHz 19.73 dém -10.27 dB 50,000 MHz 850.000 MH2 100.000 kHz RE2 56044 MHz 4700 dBm 3499 0B

Y
Il - I 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbieitFhack | SPURIRASCHBEKABS_ AP
Line EPURIOUS INE_ABS DABS Line SPURIOUS, INE_ABS PASS
10 dem: 10 dBm
d . “ .
0 dBm T e ._\ 0 o ,\w
-10 dBm -10 dBm t
SPURIOUS_LINE ABS_ \
-20 dem | -2p dem
30 dem L ]| Y. \1
i 1
-40 dém ‘H 40 dBm !
o ——] .
50 dBm 50 dBm
\-__
50 dBm 60 dBm
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 839.0 MHz | ||[Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,79620 Mnz ~42.39 dém 3135 6B §34.000 MHz | 849,000 MMz 100,000 Kiz 54021126 Tz L 42 dbm . OB
823.000 Mrz | 82+4.000 Mz 200.000 kiz 823,57053 MHz -34.31 dém -21.31.d8 849,000 MHz 850000 MHz 200,000 kHz 849,03347 MHz -36.26 dBm -23.26 dB
£24.000 MHz 539.000 MHz 100.000 kHz 62502647 MHz 0.94 dBm -29.06 dB 850.000 MHz 860.000 MHz 100.000 kHz 85008491 MHz -46.33 dBm -33.33 dB
.
i 1 i

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001

Page Number : A83 of A143



SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit Gheck
: INE_ABS PABS 10 dpe JRIOUS LINE ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
=40 dBm
T, " . PRI
-50 dBm
[ "
-60 dBr -60 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 772.44094 MHz -54,38 dBm -41.36 dB 30.000 MHz 815.000 MHz 100.000 kHz 640.32389 MHz -54.31 dBm -41,31 dB
860,000 MHz 1.000 GHz 100.000 kHz 892.86571 MHz -53.86 dBm -40,86 dB 860,000 MHz 1,000 GHz 100.000 kHz 969.70010 MHz -53.76 dBm -40,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -43.63 dBm -30.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -44.14 dBm -31.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92576 GHz -39.96 dBm -26.96 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87177 GHz -39.85 dBém -26.85 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.09923 GHz -42.61 dBm -29.61 db 7.000 GHz 9,000 GHz 1.000 MHz 7.08473 GHz -42.33 dBm -29.33 dB&
—_— —_—
)i 2 )i w
L JL ) L L J
Date: 2.JAN.2025 10.19.41 Date: 2. JAN.2025 10.20:46
pect 1 n‘:_?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
b s as
-50 dBém
2
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 719.80017 MHz -54.44 dBm -41.44 dB
860,000 MHz 1.000 GHz 100.000 kHz 933,40553 MHz -53.71 dem -40.71 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -42.84 dbm -29.84 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.92176 GHz -39.62 dBém -26.62 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.07223 GHz -42.48 dBm -29.48 d&
i
I J -

Date: 2. JAN 2025 10:27:52

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AZEQ-A001

Page Number

1 A84 of A143



SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
) -, s
-50 dBm
Ii iﬂ
-60 dBr -60 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 763.90460 MHz -54.50 dBm -41.50 dB 30.000 MHz 815.000 MHz 100.000 kHz 568.64805 MHz -54,33 dBém -41,33 dB
860,000 MHz 1.000 GHz 100.000 kHz 951.87937 MHz -53.94 dBm -40,94 dB 860,000 MHz 1,000 GHz 100.000 kHz 934.94502 MHz -53.82 dBm -40,82 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89725 GHz -44.42 dBm -31.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -43.84 dBm -30.684 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95276 GHz -39.88 dBm -26.88 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -39.99 dBm -26.89 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.08573 GHz -42,57 dBm -29.57 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.07273 GHz -42.48 dBm -20,48 dB
—_— —_—
\ I ) w ( Il ]
Date: 2.JAN.2025 10.34.03 Date: 2. JAN.2025 10.35.07
spect 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
4
-50 dBém
.
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 258.24713 MHz -54.44 dBm -41.44 dB
860,000 MHz 1.000 GHz 100.000 kHz 927,20093 MHz -53.97 dem -40.97 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -43.42 dbm -30.42 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.88776 GHz -39,90 dBém -26.90 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.07773 GHz -42.49 dBm -29.49 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
=40 dBm
. Tl m pu——y Y
-50 dBm
o y
-50 dBr -60 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 776.26758 MHz -54.55 dBm -41.55 dB 30.000 MHz 815.000 MHz 100.000 kHz 672.55593 MHz -54.20 dBm -41.20 dB
860,000 MHz 1.000 GHz 100.000 kHz 956.54440 MHz -53.90 dBm -40,90 dB 860,000 MHz 1,000 GHz 100.000 kHz 913.29890 MHz -53.95 dBm -40,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -43.60 dBm -30.60 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -43.54 dBm -30.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89926 GHz -39.74 dBm -26.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -39.92 dBém -26.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05324 GHz -42,42 dBm -29.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.07523 GHz -42.56 dBm -20.56 di
—_— —_—
\ I ) w ( Il ]
Date: 2.JAN.2025 10.48.25 Date: 2. JAN.2025 10.49:29
spect 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
1} - o o
-50 dBém
| .
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 206.54037 MHz -54.48 dBm -41.48 dB
860,000 MHz 1.000 GHz 100.000 kHz 867 67411 MHz -54.03 dem -41.03 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -44.00 dBm -31.00 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.98125 GHz -39,90 dBém -26.90 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.06623 GHz -42.54 dBm -29.54 dB
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Report No. : FG4N1331B

LTE Band 26 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
. . -
50 dBm—]f—
. i
-60 dBr -60 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.82829 MHz -52.47 dBm -39.47 dB 30.000 MHz 815.000 MHz 100.000 kHz 209.09146 MHz -54.51 dBm -41,51 dB
860,000 MHz 1.000 GHz 100.000 kHz 932.98567 MHz -53.91 dBm -40,91 dB 860,000 MHz 1,000 GHz 100.000 kHz 922.02266 MHz -54,07 dBm -41,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -43.65 dBm -30.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -43.08 dBm -30.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -39.77 dBm -26.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94726 GHz -39.69 dBm -26.69 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.02574 GHz -42,57 dBm -29.57 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.06023 GHz -42.64 dBm -20,64 d&
—_— —_—
\ I ) w ( Il ]
Date: 2.JAN.2025 11.03.19 Date: 2. JAN.2025 11.04.05
spect 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
e
-50 dBém J
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 612.26189 MHz -54.41 dBm -41.41 dB
860,000 MHz 1.000 GHz 100.000 kHz 949,08031 MHz -54.09 dem -41.09 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.98325 GHz -44.66 dBm -31.66 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.96375 GHz -39.83 dBém -26.83 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.08873 GHz -42.65 dBm -29.65 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N1331B

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
=40 dBm
N Py m . pw—— Tal
-50 dBm
o ;
-60 dBr -60 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.73017 MHz -52.53 dBm -39.53 dB 30.000 MHz 815.000 MHz 100.000 kHz 809.77517 MHz -54.40 dBm -41.40 dB
860,000 MHz 1.000 GHz 100.000 kHz 993.81873 MHz -53,97 dBm -40,97 dB 860,000 MHz 1,000 GHz 100.000 kHz 916.37787 MHz -53.54 dBm -40,54 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -44.60 dBm -31.60 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -42.73 dBm -29.73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -39.80 dBm -26.80 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87577 GHz -39,93 dBém -26.93 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07873 GHz -42,73 dBm -29.73 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.07773 GHz -42.60 dBm -20.60 di&
—_— —_—
\ I ) w ( Il ]
Date: 2.JAN.2025 11.16.42 Date: 2. JAN.2025 11.17.27
spect 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
. Ta —
-50 dBém J
-60 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 801.38601 MHz -54.33 dBém -41.33 dB
860,000 MHz 1.000 GHz 100.000 kHz 952,34588 MHz -54.13 dem -41.13 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -43.71 dém -30.71 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.85927 GHz -39.81 dBm -26.81 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.08223 GHz -42.64 dBm -29.64 d&
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saronas. FCC RF Test Report

Report No. : FG4N1331B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0080
40 Normal Voltage 0.0006
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0005
PASS
-10 Normal Voltage 0.0086
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0017
Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.5 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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s=aranas. FCC RF Test Report Report No. : FG4N1331B

LTE Band 66

Peak-to-Average Ratio

Mode

LTE Band 66 / 20MHz

Mod. QPSK 16QAM 64QAM Limit: 13dB

RB Size

Full RB Full RB Full RB Result

Middle CH 5.01 5.74 6.49

PASS

LTE Band 66 / 20MHz / QPSK LTE Band 66 / 20MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

3 Spectrum =
Ref Level 30.00 cbm  Offset 14,50 db Ref Level 30.00 cbm  Offset 14,50 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
B ST
o i o -
e =
0. % 0. 3
A}
1E- 1E-
1 1
\ |
|
1€ 1 E:
|
OF 1.745 GHz. Mean Pwr + 20.00 dB OF 1.745 GHz. Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G 'y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2179 dem 27,03 dbm 5.24 d8 2.35 0B .32 0B .01 08 5.19 68 Trace 1 [ 20,77 dem 26,64 dBm 5.06 d8 2.95 d8 4.95 d 5.74 d8 5.97 08
—— e —
[ CECRREE N [ SEEEERE N

Middle Channel / Full RB

Spectrum -
Ref Level 30.00 dém  Offset 1450 dB
o att B__AQT 2 ms @ RBW 20 MHz
(@153 view
s
e
o e
0. T
%
5
1E-
1€ \
3
|
CF 1,745 GHz Mean Pwr + 20.00 dB
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 1961 cBm 27,26 dbm 7.45 dB 3.16 0B 5.22 dB ©.49 dB 7.16 dB
e —
LLEERREEER ]

Sporton International Inc. (ShenzZhen) Page Number 1 A90 of A143
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AZEQ-A001
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26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 160AM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.24 | 130 | 3.02 | 298 | 492 | 48 | 971 | 979 | 14.36 | 14.33 | 19.02 | 18.98

LTE Band 66
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum |5 Spectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.40 dBm) ™M1[1] 14.78 dBm)
" N 1.74482940 GHz N 1.74519860 GHz,
= - TneB 26.00 dB @ 3 ndB 26.00 dB
0u [ A Y T 1.236400000 MHz 04 R e A AT AR L 1.297900000 MHz
* qfactor | 14113 b 7 qfactor 1344.6)
0 dBm: 4 0 dam g -
/ \ 4 A\
24 % Ty 1z
-10 dBm vi - -10 dBm:
/ \ / b
20 dBm - 20 dem =
/ v \
a \eh a A \
L v o 3P Bt T e
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17448294 GHz 16.40 dBm nd8 down 1.2364 MHz ML 17451986 GHz 14,78 dam nd8 down 1.2979 MHz
T1 1 1,744379 GHz -9.55 dBm nd8 26.00 dB T1 L 1.7443483 GHz -11.19 dam nd8 26,00 d8
T2 1 1. 7456154 GHz -9.72 dBm Q factor 1411.3 T2 1 1.7456462 GHz -11.20 d8m Q factor 1344.6
. s 4 L JL 4 ‘
Date: 2 JAN.2025 17:55.43 Date: 2 JAN.2025 17:56:23

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Spectrum |5 trum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.21 dBm) ™M1[1] 17.40 dBm)
1.74419680 GHz 1.74389710 GHz,
20 20 d8
IR R [ S, 26.00 dB S P LT S 26.00 dB
104 i ~ - - ~"" B 3.015000000 MHz| 10 4 A e - et e Y 2.979000000 MHZ|
* Ji Q factor 578.5) b 1 Q factor \ 585.4
0 dom £ 0 dam. + I8
7 ] 2
¢ i ¥
-10 dBm f -10 dBm: 7 y
! \
/ \
20 dBm f‘ Y -20 dgm _ X p—
= N W~ T N R PR
e Pt e e -30 dém
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17441968 GHz 17.21 dam nd8 down 3.015 MHz ML 1.7438971 GHz 17.40 dam nd8 down 2,979 WAz
T1 1 1,7434955 GHz -9.22 dBm nd8 26.00 dB T1 L 1.7435375 GHz -8.34 dBm nd8 26,00 d8
T2 1 1.7465105 GHz -9.00 dBm Q factor 578B.5 T2 1 1.7465165 GHz -8.72 dBm Q factor 585.4
Date! 2 JAN.2025 181036 Date: 2.JAN 2025 18:11:17
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pectrum 3 pectrum 2
Ref Level 30.00 Gbm  Offset 14.50 db @ RBW 100 kHz RefLevel 20.00 dBm  Offset 14.50 dB @ RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 97 dBm)| 15.22 dBm)
1.74702800 GHz 1.74548000 GHz
= N ndB 3 26.00 dB @ 26.00 dB
g r T i W e S P 4.915000000 MHZz 0d et Wy 4.885000000 MHZ|
i Q factor 355.4 Q factor 357.3
od : od ] |
i 4
10 df - -10 o -
/ /
20 d 20 d f
_ L oA /
=t - = = .
™ v TR A
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1.747028 GHz 15.92 dBm ndB_down 4.915 MHz ML 1.74548 GHz 15.22 dBm ndB_down 4.BEE MRz
TL 1 1742562 GHz -10.04 dBm nd8 26.00 dB TL L 1.742562 GHz -11.07 dém n 26.00 dB
T2 1 1. 747478 GHz -10.21 dém Q factor 355.4 T2 1 1.747448 GHz -10.84 dBm Q factor 357.3
L J wa L JU J L]
Date! 2 JAN.2025 182530 Date: 2.JAN 2025 18:26:10

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 17.14 aBm| LY 15.02 aBm
1.7422030 GHZ| 1.7434420 GHz
20 20
X o _nde . 26.00 dB — Y. i nd 26.00 dB
04 - i s’ et 9.710000000 MHZ, 104 Fa i At MRl DAt = Bt ardind 9.790000000 MHZ|
Q factor 179.4) Q factor \ 178.1
/ \
o4 : 0 di |
] o
J 1S
-10d - 10 d -
/ \
204 20d L
/ \
- - L. e | ~ \ B
-0 v R e T =
40 d 40 d
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.742203 GHz 17.14 dBm nd8 down 9.71 MHz ML 1.743442 GHz 15.82 dam nd8 down 9,79 WHz
T 1 1.740105 GHz -9.19 dBm nd8 26.00 dB TL L 1.740185 GHz -9.94 dBm nd8 26,00 d8
T2 1 1.749815 GHz -7.90 dam qQ factor 179.4 T2 1 1.749975 GHz -9.85 dam qQ factor 178.1
L U J wa L JU J L]
Date: 2 JAN.2025 184024 Date: 2 JAN.2025 18:4105
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 16.24 aBm LY 15.26 aBm)
. ) 1.7491060 GHz
= ndn 26.00 dB @ nd ‘,\' 26.00 dB
QPN o L R 5 \ . oy ~
0u s AT (A 14.356000000 'VIHz 104 7 AP Panny N B N 14.326000000 '\1H<
Q factor 121.4) G factor | 122.1
o4 . 0d
|
-10d ‘F 10 d =
7
20 d - 20 d -
! L
S P BN YT A f\n_,‘,\,f\ g | Ay
40 d 40 d
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.742932 GHz 16.24 dam nd8 down 14.356 MHz ML 1749106 GHz 15.26 dam nd8 down 14,326 MHz
T 1 1737777 GHz -9.28 dBm nd8 26.00 dB TL L 1737867 GHz -10.56 dBm 26,00 d8
T2 1 1.752133 GHz -9.49 dam qQ factor 1214 T2 1 1752193 GHz -11.33 dam 122.1
L U J wa L JU L]
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DCate: 2 JAN 2025 19:10:52

Spectrum i Spectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.08 dBm) ™M1[1 5 dBm)|
" 1.7492360 GHz ) 1.7: GHz
= ;ﬁ'ﬁ 26.00 dB)| @ ™ 26.00 dB|
04 o e P | g, 19.021000000 MHz| 104 T . . 18.981000000 MHz
- 4' Q factor | 92.0 b ] 1 91.8
0d8 0 d -
i 1 1 |
i Lt 71 2
-10d8m T ¥ -10 dam: .
] y ki
[ 4 / |
20 dBm 1 & 20 deém v
e / Y 30 dBr v [ \
- ™ o P il = - oy 7 o m T LA i o
R A AT I WAL = g Sy
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.749236 GHz 14.08 dam nd8 down 19.021 MHz ML 1.742283 GHz 13.35 dam nd8 down 18,981 MHz
TL 1 173545 GHz -11.72 dm nd8 26.00 dB T1 L 173549 GHz -12.42 dbm nd8 26.00 dB
T2 1 1754471 GHz -11.35 dém Q factor 92.0 T2 1 1.754471 GHz -12.65 dBm Q factor 91.8
-
~ I 4 JL 4 -
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Occupied Bandwidth

Mode

LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 160AM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 110 | 1.09 | 272 | 271 | 449 | 450 | 9.07 | 9.07 | 13.43 | 13.46

17.86 | 17.90

LTE Band 66

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum |5 Spectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ‘ 16.04 dBm)|
\ . 1.74466150 GHz
20 20 d8
i 1.096503497 MHz I 1.093706294 MHZ
10 d - 10 di f q
o dem i - 0 dam. : i
i \ / y
-10 dBm - ‘\ -10 dBm ” =
20 dBm va — 20 dem — -
3 Ao Wy . . e \ .
130 . -30 dany -
0.ty il 304 AN S CYw Y
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17445329 GHz 16.31 dam ML 1.7446615 GHz 16.04 dBm
TL 1 174445175 GHz 9.84 dBm Oce Bw 1.096503497 MHz T1 L 1.74445734 GHz 8.63 dBm Oce Bw 1.093706294 MHz
T2 1 174554825 GHz 8.10 dam T2 1 1.74555105 GHz 9.47 dom
Date! 2 JAN.2025 175529

DCate: 2 JAN.2025 17:56.08

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Spectrum |5 trum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.28 dBm) ™M1[1] 16.53 dBm)
20 a8 1.74458040 GHz 0 de 1.74495800 GHz,
- By 5 5 M o o M
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-6 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17445804 GHz 17.28 dam ML 1.744958 GHz 16.53 dam
T1 1 1.74364535 GHz 11.02 dBm Oce Bw 2.715284715 MHz T1 L 1.74363337 GHz 10.27 dBm Oce Bw 2.709290709 MHz
T2 1 174636064 GHz 10.98 dam T2 1 1.74634266 GHz 10.04 dam
8 J J e L JL
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pectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 97 dBm)| ™M1[1] 14.96 dBm)
- 1.74583900 GHz - 1.74607900 GHz,
- N o 4.485514486 MHz 4.495504496 MHz
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CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.745839 GHz 15.92 dam ML 1.746079 GHz 14,36 dam
T 1 1,7427522 GHz 11.09 dBm Oce Bw 4,485514456 MHz TL L 1.7427522 GHz 10.51 cBm Oce Bw 4.495504496 MHz
T2 1 17472378 GHz 11.06 dam T2 1 17472478 GHz 9.70 dam
L J L JU J L]
Date! 2 JAN 2025 182516 Date: 2.JAN 2025 18:25:56

LTE Band 66

Middle Channel / 10MHz / 16QAM

Middle Channel / 10MHz / QPSK

L I

Date: 2 JAN.2025 18:40.10

L U

DCate: 2 JAN.2025 18:40:50

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 17.00 dBm) ™M1[1] 15.76 dBm)
- 1.7443810 GHZ| - 1.7430220 GHz
- o, -T2 9.070920071 MHz 9.070929071 MHZ
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CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.744381 GHz 17.00 dam ML 1.743022 GHz 15.76 dam
T 1 17404645 GHz 11.19 dBm Oce Bw 9.070925071 MHz TL L 1.7404645 GHz 10.31 cBm Oce Bw 9.070929071 MHz
T2 1 17495355 GHz 11.32 dam T2 1 1.7495355 GHz 8.77 dam
L.

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I

Date: 2 JAN.2025 185504

L U

DCate: 2 JAN.2025 18:55:44

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.73 dBm)
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CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.747368 GHz 15.59 dam ML 1.743382 GHz 14.73 dam
T 1 17382567 GHz 11.25 dBm Oce Bw 13.426573427 MHz TL L 1.7392867 GHz 9.76 dBm Oce Bw 13.456543457 MHz
T2 1 17516833 GHz 11.48 dam T2 1 1.7517433 GHz 8.85 dam
L.
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Spectrum i Spectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.36 dBm) ™M1[1] 13.64 dBm)
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104 Pl fior P Al s prindl i el 104 L ENPA LYt plten L
| l ) |
0d8 { " 0 d : }
]
J 1 / \
-10 dBm -10 dém ’ k
{ i {
20 dem ! \ 20 dBm [ L
/ \ / \
30 dBm R e -30 dam a P
o e YR = 209 S~ A -
P A \H\w_)v,u A Tl VA VR [ P
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.751034 GHz 15.36 dam ML 1.745879 GHz 13.64 dam
T1 1 1,7360889 GHz 10.45 dBm Oce Bw 17.882137862 MHz T1 L 1736043 GHz 8.21 dBm Oce Bw 17.902097902 MHz
T2 1 1,753951 GHz 10.81 dam T2 1 1753951 GHz 9.59 dam
~ I 4 S JL 4 -
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Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Si

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

Spe

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date: 2.JAN 2025 17.49:01

@1 AvgPwr [@1 avoPwr
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Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -34.78 dBm -21.78 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 21.25 dBm -8.75 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -18.52 dBm -5.52 dB 1.780 GHz 1.781 GHz 20.000 kHz 1.78001 GHz -19.98 dBm -6.98 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 21.47 dBm -8.53 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78102 GHz -34.82 dbm -21.82 dB
Y
) ) | P2

Date: 2.JAN.2025 17.57.13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S UM Spe n
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

1.700 Gz 1.700 GHz 1.000 MHz 170882 GHz -24.94 dBm -11.94 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77693 GHz 13.49 dBm -16.51 dB

1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz ~28.60 dbm -15.60 d& 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -30.23 dBm -17.23 dB
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